

# Anticoagulant therapy and referral form

*PE Rose on behalf of the Haemostasis and Thrombosis task force of the British Committee for Standards in Haematology*

**Many hospitals use the recommendations contained in the British Committee for Standards in Haematology anticoagulant guideline documents to develop local protocols for anticoagulant management. A combined anticoagulant treatment chart and referral form has been produced to help incorporate the recently updated recommendations for oral anticoagulation into day-to-day practice.**

One of the main problems in anticoagulant management occurs when patients have been discharged from hospital with inadequate clinical information that relates to the reason and duration of anticoagulant therapy. It is therefore helpful to combine the treatment record and referral form (Rose, 1996).

The anticoagulant chart is for use at the patient's bedside and then at the commencement of outpatient monitoring of therapy. This approach should enable a seamless service for the management of anticoagulant care. It can be used within different hospital settings to ensure that the necessary clinical and treatment information is available to all clinicians involved in the management of the patient's anticoagulant treatment.

This chart consists of three treatment regimens: a heparin infusion schedule, a low molecular weight heparin regimen and warfarin dosage protocol for the initiation of treatment (Fennerty et al, 1988). Some hospitals may not wish to use all these modalities of treatment, or prefer to use unfractionated subcutaneous heparin in preference to an intravenous infusion (Hull et al, 1986).

Modification of the chart can be made according to local preference. The additional information contained should, however, be applicable to most hospitals involved in the management of adult anticoagulant care; it provides information for the rapid reversal of anticoagulation together with the recommended ranges and target international normalized ratios (INRs) for oral anticoagulant therapy.

It is important that follow-up arrangements for oral anticoagulant management are estab-

lished before hospital discharge, with the section on discharge arrangements completed and the patient issued with a patient anticoagulant booklet. The referral information and discharge arrangements can easily be audited in the anticoagulant clinic. It is recommended that a copy of the combined request for continuation of anticoagulant management and treatment record should also be kept in the patient's hospital notes.

## **HEPARIN INFUSION SCHEDULE**

Unfractionated heparin requires regular monitoring and the dosage adjusted according to the activated partial thromboplastin time (APTT) as per the chart. The usual therapeutic range quoted of an APTT of 1.5–2.5 should equate to a plasma heparin level of 0.2–0.4 iu/ml as measured by protamine sulphate titration (Chiu et al, 1987) or 0.35–0.7 iu/ml using the anti-Xa assay (Hirsh, 1991). Because of differences between APPT reagents and coagulometers in respect of heparin sensitivity, an APTT therapeutic range of 1.5–2.5 does not apply to all reagents and often needs local adjustment (Kitchen et al, 1996). Adherence to the infusion regimen can be easily monitored and audited to ensure that heparin therapy is not prescribed for more than a 24-hour period without an APTT measurement which is required on a daily basis.

## **LOW MOLECULAR WEIGHT HEPARIN SCHEDULE**

Some low molecular weight heparins (LMWHs) are now licensed for the treatment of proximal venous thrombosis and more recently for pulmonary embolism (Hull et al, 1992; Simmonneau et al, 1997). The frequency of

**Dr PE Rose** is Consultant Haematologist, Department of Haematology, Warwick Hospital, Warwick CV34 5BJ

*Members of the task force are listed at the end of the article*

Anticoagulant chart and referral form

Hospital

Guidelines for anticoagulation of adult patients

Patient ref no :  
Name :  
Address :  
Telephone :  
Date of birth :

Lower doses may be required for:  
(i) the elderly, especially those with cardiac failure  
(ii) patients with hepatic and/or severe renal failure

Unfractionated heparin infusion schedule

iv bolus 5000 units (in severe pulmonary embolism, 10 000 units may be used)  
iv infusion 15 000 units/12 hours  
Check APTT ratio after 2-6 hours  
- acceptable range 1.5-2.5

Adjust heparin as follows:-

> 5.0 stop for 1 hour  
decrease by 6000 units/12 hours - recheck APTT in 2 - 6 hours  
4.1 - 5.0 decrease by 3600 units/12 hours - recheck APTT in 2 - 6 hours  
3.1 - 4.0 decrease by 1200 units/12 hours - recheck APTT in 2 - 12 hours  
2.6 - 3.0 decrease by 600 units/12 hours - recheck APTT within 24 hours  
1.5 - 2.5 no change - recheck APTT in 2 - 12 hours  
1.2 - 1.4 increase by 2400 units/12 hours - recheck APTT in 2 - 6 hours  
< 1.2 increase by 4800 units/12 hours - recheck APTT in 2 - 6 hours

Check APTT 2-6 hours after starting heparin

Do not prescribe heparin for more than 24 hours  
Checking APTT on a daily basis is the mandatory minimum for all patients receiving intravenous heparin  
See overleaf for guidance on correction of over anticoagulation  
For further information please contact consultant haematologist

Continue heparin until oral anticoagulation is established and the international normalized ratio (INR) is stable in the appropriate therapeutic range

Subcutaneous low molecular weight heparin (LMWH) schedule

Name of LMWH=  
Dose per kg body weight=  
Treatment regimen for patients with confirmed DVT and/or PE (where licensed)

Frequency of sc injection based on body weight once/twice\* per day (\*delete as appropriate)

APTT monitoring is **not** routinely indicated

Treatment with LMWH should be for 5 days, and continued until the INR is stable within the appropriate therapeutic range 2.0-3.0 (target INR 2.5) or 3.0-4.0 (target INR 3.5) - see page 3

Monitor platelets after 4 days heparin treatment

Weight (kg)	kg dosage
130	
125	
120	
115	
110	
105	
100	
95	
90	
85	
80	
75	
70	
65	
60	
55	
50	
45	
40	

Warfarin schedule

DVT start warfarin same day as heparin (includes LMWH)  
PE, DVT and PE start warfarin same day as heparin or when diagnosis is confirmed

Warfarin dosing ...continued

Day	INR	Dose mg	Day	INR	Dose mg
1	< 1.4	10.0	4	< 1.4	8.0
	> 1.8	10.0		= 1.5	7.5
2	< 1.8	10.0		1.6 - 1.7	7.0
	> 1.8	0.5		= 1.8	6.5
				= 1.9	6.0
3	< 2.1	10.0		2.0 - 2.1	5.5
	2.0 - 2.1	5.0		2.2 - 2.3	5.0
	2.2 - 2.3	4.5		2.4 - 2.6	4.5
	2.4 - 2.5	4.0		2.7 - 3.0	4.0
	2.6 - 2.7	3.5		3.1 - 3.5	3.5
	2.8 - 2.9	3.0		3.6 - 4.0	3.0
	3.0 - 3.1	2.5		4.1 - 4.5	> 4.5
	3.2 - 3.3	2.0			
	= 3.4	1.5			
	= 3.5	1.0			
	3.6 - 4.0	0.5			
	> 4.0	0.0			

Refer to haematology department for advice

Miss out one day's dose, then give 2.0 mg  
Miss out two day's dose, then give 1.0 mg

5 onward  
Monitor INR daily until in range and stable (iv heparin can be stopped when two consecutive INR results in therapeutic range)

BLEEDING WHILE ANTICOAGULATED (UNFRACTIONATED HEPARIN)

As heparin has a short half-life it is usually sufficient to stop infusion  
If bleeding is severe reverse anticoagulation with iv protamine sulphate as follows  
→ 1mg protamine for every 100 units of heparin given over previous hour  
→ Halve protamine dose if heparin infusion has been stopped for 1 hour, quarter dose if stopped for 2 hours

Give protamine slowly (5mg/min), not more than 40mg at one time  
Note: a further dose may be required as protamine has a short half-life

BLEEDING WHILE ANTICOAGULATED (LMWH)

If bleeding is severe reverse anticoagulation with iv protamine sulphate as follows  
→ 40mg protamine sulphate

Give protamine slowly (5mg/min)  
As LMWH is continuously absorbed, repeat treatment may be necessary

BLEEDING WHILE ANTICOAGULATED (WARFARIN)

Life-threatening haemorrhage

→ Stop warfarin  
→ 5mg vitamin K by slow iv injection  
→ Factor II,IX,X and VII concentrates at 50 iu/kg  
→ If no concentrate use fresh frozen plasma (FFP) approx 1L in an adult (1.5ml/kg)  
→ Withhold warfarin for 1 or more days. Restart at reduced dose when INR < 5.0

Less severe haemorrhage

→ Consider vitamin K 0.5 - 2.0 mg iv

Unexpected bleeding at therapeutic levels

→ Investigate for underlying cause

OVERANTICOAGULATION WITHOUT BLEEDING

INR > 8.0 no bleeding

→ stop warfarin  
→ give vitamin K 0.5mg iv or 5mg oral. Restart at reduced dose when INR < 5.0

INR 5.0 - 8.0 without haemorrhage

→ Withhold warfarin for 1 or 2 days and review. Restart at reduced dose when INR < 5.0

If in doubt contact consultant haematologist



administration is either once or twice a day depending on the LMWH, and is given subcutaneously on a weight-adjusted basis. Laboratory monitoring is not routinely recommended; however, in severe renal failure and pregnancy monitoring with anti-Xa levels should be considered.

### WARFARIN DOSAGE SCHEDULE

The warfarin dosage schedule is for patients requiring rapid anticoagulation. A recommended warfarin dosage is given for the first 4 days of treatment based on daily INR estimations. Thereafter dosage recommendations and recall are provided by the clinicians responsible for continuing anticoagulant management. This warfarin dosage schedule is not applicable for the commencement of treatment where the clinical condition is chronic as with most cases of atrial fibrillation. In these cases a loading dose regimen as shown is unnecessary.

### CONCLUSION

By providing a template for the development of local anticoagulant treatment charts, it is hoped that recent changes in anticoagulant management can be rapidly incorporated into routine practice, and that the standard of information available to the clinicians involved in anticoagulant care can be improved. In particular, it should enable the commencement of anticoagulant therapy to be easily audited. Overall the aims of this treatment are to improve the information available to the clinician responsible for continuing anticoagulant care as well as the standards of hospital inpatient management for patients requiring anticoagulant treatment. **HM**

*Task force members: Professor ID Walker is Consultant Haematologist, Royal Infirmary, Glasgow and Chairperson of the Haemostasis and Thrombosis Task Force of the British Committee for Standards in Haematology, Dr T Baglin is Consultant Haematologist, Addenbrooke's Hospital, Cambridge and Secretary of the Haemostasis and Thrombosis Task Force of the British Committee for Standards in Haematology, Professor M Greaves is Consultant Haematologist, Aberdeen Royal Infirmary, Aberdeen, Professor CA Ludlam is Consultant Haematologist, Western Infirmary, Edinburgh, Professor SJ Machin is Consultant Haematologist, University College Hospital, London, Dr IJ Mackie is Consultant Haematologist, University College Hospital, London, Professor FE Preston is Consultant Haematologist, Royal Hallamshire Hospital, Sheffield, Dr PE Rose is Consultant Haematologist, South Warwickshire Hospital, Warwick.*

*While the advice and information contained in this document is believed to be true at the time of going to press, neither the authors nor publishers can accept responsibility or liability for any error or omissions that may have been made.*

*Conflict of interest: none.*

British Committee of Standardization in Haematology (1998) Haemostasis and Thrombosis Task Force. Guidelines on oral anticoagulation 3rd Ed. *Br J Haematol* **101**: 374–87

Chiu HM, Hirsh J, Yung WL et al (1987) Relationship between anticoagulant and antithrombotic effects of heparin. *Blood* **49**: 117–84

Fennerty A, Cambell I, Routledge P (1988) Anticoagulants in venous thromboembolism. *Br Med J* **297**: 1258–88

Hirsh J (1991) Heparin. *N Engl J Med* **324**: 1564–74

Hull RD, Raskob GE, Pineo GF et al (1992) Subcutaneous low molecular weight heparin compared with continuous intravenous heparin in the treatment of proximal vein thrombosis. *N Engl J Med* **326**: 975–82

Hull RD, Raskob GE, Hirsh J et al (1986) Continuous intravenous heparin compared with intermittent subcutaneous heparin in the initial treatment of proximal vein thrombosis. *N Engl J Med* **315**: 1109–14

Kitchen S, Preston FE (1996) The therapeutic range for Heparin therapy: relationship between six activated partial thromboplastin time reagents and two heparin assays. *Thromb Haemost* **75**: 734–9

Rose PE (1996) Audit of anticoagulant therapy. *J Clin Pathol* **49**: 5–9

Simmonneau G, Sors H, Charbonnier B et al (1997) A comparison of low molecular weight heparin with unfractionated heparin for acute pulmonary embolism. *N Engl J Med* **337**: 663–9

### KEY POINTS

- Combining the hospital anticoagulant therapy and referral form improves transfer of information to outpatient services.
- A daily activated partial thromboplastin time check is a mandatory minimum for all patients receiving intravenous heparin.
- Target international normalized ratio values provided on the anticoagulant chart help standardize clinical practice.